Sidney’s Big Book of Water and
Wastewater Math

Lwnigo M%& G@“P



Unit Conversions to Know by Heart

1 inch = 2.54 centimeters [ gallon = 8.34 Jbs when specific gravity is 1.0
I meter = 3 .28 feet Lkg=221bs
1 mile = 5280 feet
1 acre = 43,560 ft* 1% = 10,000 mg/L
1 m*=10.76 ft* 1 mg/L =1 ppm
' I pg/L=1ppb
1 gallon = 3.785 liters
1 ft* = 7.48 gallons I day = 1440 minutes
1 m®=3531ff L hp =0.746 kW
1 ftwater = 0.433 psi -1 gram=15.43 grains

1 grain per gallon =17.1 mg/L

Water Formulas
pounds per day = (concentration in mg/L)*(flow rate in mgd)*(8.34)

chloring dose = demand + resid_ual

velocity = flow V=0
' area A
flow rate = volume Q=¥

time t

overflow rate = flow rate
area

weir loading rate = _ flow rate
[...]
101. Through jar testing, you have determined that your best Afum dose is 5 mg/L.. Your
liquid alum has a specific gravity of 1.31 and its strength is 49.8%. Your plant flow is
700 GPM. How many mL/min will your chemical feed pump need to pump to produce
this residual? '

2)84.1 mL/min

£)200 ml/min

¢)10.1 mL/min

d)20.3 mi/min

¢)42.0 mi/min

Miscellaneous

102. ¥t the water rate is $5.50 for the first 500 cu f} and all water used éver -t'h.e miniminm
is billed at a rate of $0.25 per 100 cu f, how much would a customer using 1200 cu ft be

- billed?

2)$5.25
b)$6.25
¢)$6.75
4)$7.25

103. Calculate the percént reduction in flows achieved by an industrial water
conservation program if water flows are reduced from 350 gpm to 220 gpmi
4)31%
b)37%
c)44%
d)59%
e)63%




D Py

)

(390 Y At ey
Y= (;x@@mnYeﬁéa
o 3
AP an

o yolume. /amwé’/ e otk

| §?/ /ﬁmﬁ‘ﬁ// M@Li A 7@@7‘ 725/) //%/

| é//%’éﬁ//foo% /[ é.SPﬁ ] ;'Z?C/m &;s‘ﬁﬁ

/ 1 (rches 7

| 3/}‘24’_/26;/ bt [ 5255
[Linches |

\blume. = A7 d

- Nolume = (3.4 ) .25 0 ( 6.25 )

; \/D/um-ﬁ“-"— 0. 049 L3

0049 £ Jpochates | T0B s | 29 ol

| | shuke 23_@;@25 [ /53 i,

_y Nebaty= Flw— Gmeder- 055

Hrea. AT = 525 £

 8E Flwo
e (T Xr?)

S o

777 N

S = e
5 0190215

0. 98/ 1£fj”5 A
- dec.

7s




%Zlh__[fa:wﬁ_l _

0.98) 5] T nlirs [ izc | 2 galbes

e 3 [ Lo Vs

70k ) I | o083 2 __sopudis= 042 L

[ 12inchio |

\llume= -2l

\ = /319Y 542 £:)Y 0. o)

V= (314 Y o200 Yo £ Y05 L)

V= o0.9%49 £3/

/ﬂhfo’tp;

02767 1@"3/30575@&4/ 'ij’gza/@@/: 4] aallb<

b ] mindbe | 157 ] Tminde_
P M= (D apm Y Hend 4
, BID ~
HE= LoD gpim Y oGt )
390>
A= 503 .

9




& A
V= (3)4) 025 5765 50)

V= (2149Ypr.25 S 0.25 3+ Y i 6@4;—\

V= p,008/25 ££3

0095125 5 o shaty | Ipmills |77 aalle

bk 7‘7@2& / e 7 /7@‘4‘; ] | U/?ff}L

PR P AT

[ 1 £thaed |

%D = Wme  Velume = [0 Y XA )

| e Nl f Y e X B i)
Q.= 2452 V= Yob Y067 £0)
, .L{mxlf?aﬁ . \\/:" 077/ #3 . ‘

lllll

U 53] 357 cgllys
w LI e

5 4P = (D opn Y Head 10

59420

M= [ 4p apm Y 90 )

Il

= 690




49 v P o bl N odo Fo Lo, SD P

/}f /&/)7 e{ézr{'glé' /7 . 9///(..2///‘ it

SO = (9 Y hoad)

F9 D

[FR600=_ (D Y hoad)

P = (pY hizd)

ey, R = \'

i HP= /98 666

(3960Y0.90 Y0.75)

HP= 7

/_/,?9 s, #F’/d 7%*/4Wé/a7‘/éaa5 /. é_}fykw/%/t

f‘bgz/ﬁ%fﬂ 7/5/£¢L7 5@:{/ -

/D/ 'ﬁp&/ Ao = {mé/éfl/@/ﬂﬁd/ )/53-3%)

’700&4‘/@7__5__/ [ x5 | 1D / 1,008 mnd!
aiute //EZI)OC@%&/ Ji [y J

DD[?/ /Q’/L{m {fﬁyﬁ/Ly/OOSMﬁdlﬁfcfl

—;DMM YT D

N ')73/ 4/0{/47 /mﬁ”/éfé msr&/,& 34)

4-Lppl = (42.81 X1 oY Y 8.39Y7.27)

| EQ@Q&Q@’?*Mmd = P

ﬁﬁﬁbd = @

T




o ffaz.,ﬁ_)

775,2/34;//@75 // dafu/ /3. 185 L. [1oo0mL /’ Jﬁgm_é
a/w / /L/%Dmm/ / / 4@//@7 Y i,

asC. -

(2. LD cutt

000 et A c,ég/rgmf #3550

OO0 _cuft- 4 , o -
o Lﬁé%}ﬁ@@l& 25 )= 8175
\ Tom (amees = 550 N
- ALY
LIS
a:’ 2 el _zi@_ﬂ,___jgbﬁmm ‘“',ZZ()apm ] O
L Beduction = 7 (20 g | e
35'ij/»—
I A ?fducﬁaﬂ%:gf 7

T .




PUMPS

' gpm

motor efficiency
pump efficiency

1. A centrifugal pump is pumping 200 gpm against a 40 ft total pumping head. The
output power of the pump is approximately hp.

a)0.5

b)2

c)15

d)121

2. A sludge pump with a 6" bore and a 3" stroke pumps 60 cycles/minute. What is the
pumping rate in gpm?

a)22 gpm

b)18 gpm

¢)27 gpm

d)35 gpm

3. What is the flow rate (gpm) from a pump with a discharge diameter of 6" and a
velocity of 5 ft/sec?

a)440 gpm

b)198 gpm

c)44 gpm

d)338.5 gpm

4. What is the pumping rate in gpm of the following piston pump? Diameter = 10 inches,
Stroke length = 6 inches, Strokes/min = 30

a)60.6 gpm

b)293.6 gpm

¢)86.9 gpm

d)45.5 gpm



5. A single-piston reciprocating pump has a 6" diameter piston with a 6" length of
stroke. It makes 16 discharge strokes/min, the pumping rate is gpm.

a)6

b)12

¢)25

d)47

6. A centrifugal pump is pumping 650 gal/min against a 32-foot total pumping head.
What is the approximate output power of the pump?

a)1l hp

b)5 hp

c)3 hp

d)8 hp
?0perations Forum May 1997

7. A pump delivers 240,000 gallons per day at a static head of 275 feet. Calculate the
pressure equivalent to this head, expressed in pounds per square inch.

a)119 psi

b)275 psi

¢)550 psi

d)635 psi
9WEF/ABC 2002 Guide

8. Water is being pumped from a reservoir uphill 120 to a storage tank. Calculate the
Brake Horsepower if the pump rate is 1200 gpm.

a. 15

b. 36

c. 120

d 8

9. A 25 horsepower pump is used to dewater a lake. If the pump runs for 8 hours a day
for 7 days a week, how much will it cost to run the pump per week? Assume energy
costs of 0.07 dollars per kilowatt hour.

a. $27.50

b. $92.15

c. §73.11

d, $112.35

10. Calculate the water horsepower required for a pump to raise water 120 feet at a rate
of 1200 gallons per minute. If the pump runs for 8 hours a day for 7 days a week, how
much will it cost to run the pump for one year? Assume energy costs of 0.07 dollars per
kilowatt hour.

a. $15.03

b. $105.27 '

c. $5480.00° . ot

d. $489.12 - A




JOB 7%//"/‘?:’:5 JOB NO. / / @

SHEET NOC. OF
CALCULATED BY DATE
CHECKED BY DATE
SUBJECT

AP = /@pm YT?’Z?/ Ly i, Head, fﬂLB
(Zbbo Y

BHP = (. apnt { Totn/ Deptsrsc. /%W L)
[‘%(/O}\/ %ﬁzap ﬁ%:" 18 x/ (f/?@’?‘\f’ Faipn %j'wi’%'g?{j;if:)

76/77%_ D(/ﬂ/f}#f}?tc“_,. Hehts = FToF LiFT T 4= FEETION)  LOSSES

A /‘mm L faad, ££)
3@(&0 ¥ [n\.__.,
W12 D00pm Y Yo SF)

3900
pr= 2

I hesr— &7 = oS P = iameder
SEE = F7 - o 25 fF

Volume. e State = Fp M}i
- fz 41 ) 26_ 707Ll/€9' ?M{?’ﬂ"’ éﬂézj?ﬁ%’i
= 0. 099 4+

0. 044 413 7.48 2l | GO shotex / JI0 sal
shHoke. f / / / Y oy %

s Vel z:/’%u/ = Flow e - fro— N
_frea. =0317)0.95 hXo 754 )

SHE L Flw = I, 1%
Se.  aris AT

&! ?6‘? f'f /M = /‘ﬁ'—/ﬂ?«)



Tom Biesterfeld
Rectangle


JOB %ﬁ?fﬂf sono. /17
SHEET NO. OF

CALCULATED BY DATE

CHECKED BY DATE

SUBJECT

2 leont. ) 0,498 3 [ 798 22/ | 40 aee [_ 9398 26l

= / / ## g /"} 7307 7

i

9 TDbmeze = B jockes = o 83 dee i
Srrore LEagT = G incks 005 et

VL’L/J/MJ 727::; J;//'QC:;’ = ﬁo’?;fé

7mr

A j*’ N s \/0‘: "‘)

= AJ/ Ve
2, 27 /7)‘3/ JD stokss /74/5 f/J L0t sl
5"7‘/1526 ;i / /43 W
4 DIAM = = L7 = o< L

STRELE JENGTH = &7 = OS5 L

%461/’?75 Pz, Swpore = T - %,{t
- {;ﬁf%f/%"ﬁ,;gf%/yaﬂ;zQ fﬁ o5
= 0098

0.098 H]. [ shwbes | 998 20/ L )7 24/
SHrabe / /fxf“,ﬂ //ﬁ;‘ / %;;_Z.

b WP = Lgpm Lhead # -

" 3960
el (/550 :2,@;} J’a”;l ~—)

Ln D

FEra 3 695

A

.



Tom Biesterfeld
Rectangle


JOB ;) L1 inES JOB NO. /5

SHEET NO. OF
CALCULATED BY DATE
CHECKED BY DATE
SUBJECT
/ ; &
7 (onvert  feed IS/

I S [09 st | )9 s
N ”

A 7= BIZS Y A
E/T»

HF = (/J/)Oﬂ[)ff {420 A
| 5/7//3
he= A

7 /5% (0. 7% Lu) /5’ b Za’;?u / S04 M)
/ ﬁp,@ / m_w / ek o

o D [ 007 / #7357
ek ) ke [T

w Faom # 3 | LA THATT TRE Pumpr S 26 AP

Zh P N0 kD | B b Sabyl 0073 | w5457
////?;D/L //7?24?/ /(3%2?94 ko



Tom Biesterfeld
Rectangle


Sidney’s Big Book of Water and
Wastewater Math

_Z;z:/qo MME& 6’(9““’



Unit Conversions to Know by Heart

1 inch =2.54 centimeters | gallon = 8.34 Ibs when specific gravity is 1.0
1 meter = 3.28 feet [ kg=2.21bs
I mile = 5280 feet
1 acre = 43,560 ft* 1% = 10,000 mg/L
1 m”=10.76 ft* 1 mg/L =1 ppm
' I pg/L=1ppb
1 gallon = 3.785 liters
1 ft® = 7.48 gallons 1 day = 1440 minutes
1m’ =3531 ft 1 hp = 0.746 kW
1 ft water = 0.433 psi _ 1 gram = 15.43 grains

1 grain per gallon = 17.1 mg/l,

Water Formulas
pounds per day = (concentration ih mg/L)*(flow rate in mgd)*(8.34)

chlorine dose = demand + residual

velocity = flow V=0
' area A
flow rate = volume Q=Y

time t

overflow rate = flow rate
area

weir loading rate = _ flow rate
feet of weir
(concentration 1)*(volume 1) = (concentration 2)*(volume 2) CiVi= GV,
(conc. 1)*(volume 1) - (cone. 2)*(volume 2) = (conc. 3)*(volume 3) -
- CIVi+ G Va=C3V5

horsepower = (flow in gpm)*(lift in feet)
3960




Dilutions



/D/z_ LT TONMS

/ Wéé/@ o standi A

7 Decsde et Upie  want
4 Foure ows What cpw pave.

C. UsZ Fhis  Sormuda, 1O %3&%& ad™ hilton.
AN A
(ohere.

= Starting Concentiarion
= 'Vo/camcﬁ oo il peed >/EZ <
7 o lute. '

4
{
C; = desired Concentrarion > coanT
\V, = volume. desired

5(@7 le.: /o CZZ// brate  dan s /7%/776/7%

o€ /76&7( e /Zﬁ . Stancbrd
sSolutionn. (D2 on 00 mls  of

7he  stundird 7 _Z‘ 7%2 chemica )
Caé//)@/‘ there. s a. ) Liter  botte
ol o’ looo % /. Stocd  soldron.

Cv = GV,
(/ooomﬁ/z. i (L/O/nfj/i_ X 100 m <)
m i

AN

)

—_—

<<

ﬁﬁ/ﬂ ! ml- of stock. soltion b a

0O ml.  yolumetric. Llask ol én'/ﬁ 70
Volume..



D/L LTINS

99 /77/%@ 7200 Splufrons @c%&”.

/7’ Fraure oud” volumeés cand conces rationS
‘ bott  Stzrting solronns.
8. Calvwlofe. pew> Qo Fratine éy

# 2. \/
St my St hinal
soluor™ 1 solution Solusror)

Mbre Tanr Nz =V, +V,
GV + GV = S (Vi)

. Enter al tnowon intormation and
solve.  +or Cg

E}?m/caéi :

Flant ittt Q=20 mgn, M-a < 305/
Septic. hawkes 10 Frucks at " 50,000 362/0/7% 7072/
NH N = /P00 /L_

T ped A lwent ammioni . co/pcg,yﬁzzf?oﬁ



@/Lu?’?@@g
Gy +G V= (Vi) |
(265X 30 s/t (50,000 ol fotey Y 1 200™VL) = (1 +4,,)

converdto MED

S’0,0coaal\ ' Mg . o5 mg D
%1,[ 11 000,000 6&\
(2msp X 3078/ )+ (005 mgp X 1200 /L) = % é?map + 005 mw)
L0+ o = (205

/20 = c:f&{@zm’%\f)
<'3 = §8 5 ﬁ%},/l;...

NoT7E = /:;}WA/A, ool corks 75/" TUAANIeT s
7%2/’ are. "Coﬁscm/g// A 07%6://2?
words paranesers Shalt arEn céﬁ@e/

. )7&%& Co

e, MINIng  Process.

Q/?S‘Q‘VE 4 ‘A/af Conserved
755 Aasin '%7
BoDs PH
Ny =N
NO; ~N

No, =M



Boulder Operator School Water Math

Dilutions

1. A wastewater freatment plant operator is preparing to run the Hach Nessler Ammonia test.

For the test, they need a 20 mg/L standard. Looking around the laboratory, they find a 150 mL
volumetric flask and a stock standard solution. The stock concentration is 1000 mg/L. How much
stock standard should be added to the volumetric flask to achieve the desired concentration?
Assume that the remaining volume of the flask will be filled with purified water.

Answer: 2.0 mL

2. An arsenic standard is left sitting out on the counter without a lid for several days. In the
beginning, the bottle had 150 mL of a mg/L solution. After four days, the bottle only contained

125 mL. What was the concentration of arsenic after four days?

Answer. 24 mg/L.

3. Some Polymer is being added to precipitate phosphorus. It is added in the pipeline between
the aeration basins and secondary clarifiers. The target dose is 25 mg/L and the influent flow rate
is 7.74 cfs. [f the raw chemical in the feeder tank is 20000 mg/L, what should the pump rate be,
in gpm, to acheive the desired dose?

Answer; 4.3 gpm

4. For the chemical dosing situation described in Problem 3, how many pounds of DRY chemical
are added to the wastewater per week? Assume the pump runs 24 hours per day, seven days a
week.

Answer: 7297 495 pounds per week
Calculate the millions of gallons of chemical solution added per week. Then, calculats pounds.

5. Chlorine is added to a wastewater plant effluent as a disinfectant. The effluent fiow rate is
3472.22 gpm and the desired residual is 25 mg/L. if the wastewater has a demand of 12 mg/L
and the chlorine is delivered as a hypochorite soluion with 2 percent available chlorine, where
should the pump rate be set to acheive the desired residual?

Answer; 5.42 gpm
Don't forgst to add the demand to your residual before calculating dosel

6. Ferric chloride is being added as a coagulant to the influent to a secondary clarifier. Sampling
shows that the concentration of ferric in the clarifier floc well is 25 ppm. A quick check of the
chemical metering pump shows that it is operating at a flow rate of 4.3 gpm. If the flow through
the WWTP is 7.74 cfs, what is the concentration of raw chemical in the dosing tank?

Answer: 2.00 %
Same problem, just backwards to find the tank concentration.

Sidney Innerebner, Ph.D., P.E.

[ 22



Tom Biesterfeld
Rectangle

Tom Biesterfeld
Rectangle


Dilutions
** most chemical dosing problems can be solved by using the same formulas that we use
to calculate dilutions. There are two formulas.

CIV1 = C2V2 which is used when a small volume of one solution will be added to
another.

CIV1+C2v2=C3V3 which is used when two solutions are mixed together.

54. You are preparing a stock solution using dry sodium bicarbonate. Your desired
strength is 5,000 mg/L so that 1 ml of stock solution per 1,000 ml sample water produces

Smg/L. How many dry grams must you add to your 1 Liter of stock solution dilution
water?

2)0.5

b)5

¢) 500
00.05

55. You have a 1000 mg/L solution of Arsenic. To calibrate the instrument, you need
250 mL of a 10 mg/L solution. How many milliliters of the stock solution should be

- diluted to make 250 m¥s?

a)2.5

1)5.0

¢)15.0

Cy
V; Chemical flow rate

|

AJ

Water Supply | _

e

—_—

C, Desired Dose \

Y

\'2) PIantlﬂow rate

‘ | 23




56. A water treatment plant adds ferric chloride as a coagulant. The raw water enters the
plant at 10 mgd. Jar testing shows that the optimum ferric dose is 200 mg/L. If the ferric
chloride is delivered as a 47% solution, what should the chemical delivery pump rate be?
Express your answer m gpm.

a)2.96

b)4255

c)5.31

d)25.8

57. There are two raw water lines enfering 2 freatment plant. One line carries a flow rate
01 500 gal/min with a TDS concentration of 1500 mg/l, and the other has a flow rate of 6
MGD with a 250 mg/l TDS. What is the actual combined TDS concentration entering the
plant? Round off answer to nearest full unit.

a)700 mg/l

b)384 mg/l

c)}420 mg/l

d)1200 mg/L

58. Two wells are used to satisfy demand during the summer months. One well produces
water that contains 22 mg/L of arsenic. The.other well prodices water that contains 3 . ..
mg/L of arsenic. If the total demand for water is 400 gpm and the target arsenic
concentration in the finished water is 8 mg/L, what is the highest pumpiag rate possible
for the first well? '

a)252 gpm

b)105 gpm

¢)295 gpm

d)160 gpm

59. Liguid polymer is delivered as an 8 percent solution. How many gallons of liquid
polymer should be mixed in a tank to prodice 150 gallons of 0.6 percent polymer
solution? - |

a)2.5 gallons

b)7.5 gallons

¢) 17.5 gallons

d)22.5 galions

e)11.3 galions

/2




#2,{2;&775/6

;6’% 3000 ma | [ stan. [ i;jjgﬁyﬂ_/zjé%

N .w&mﬂ% /

h o\vf;

= U=y t/ | B
‘ //éczsm/a,X\/ )= C@MJSOML\

Jooo N,

= 25 sl

£ :
- it et Lo

Y Y e Vi 4 V &OMJ

@é/_‘) MMZ—-

_w__;__“__f;z, :jm ?/Qméﬁﬂ/m_ﬁf,mt Lt doxe

éﬁ_ﬁ mia%izaﬂ/éo:

g; /‘ZL .y d@du%ﬁﬂd_%mﬁfa/w&aﬁﬁ

e [Stod datr ok H@,ﬂo//zﬁ;
(z?// L ot L0 2o o Zledion

D ppd=75Y § Y 2.5 ) Norz (2=

FSI

P/Dﬁ/ / 200 %’I‘-’-l/ (A

/p}pﬂ/ = ol BD

/0. mebY B.34) 10,000 sl

27943/ /%/Lm Y8.34)

"wso ) et = (000 Y472 X Y& gq)_

Q= 000725 meD

= 4/2_5%_&1:0//?/

: /)
T

(25




j\ éuﬁ Carr_ %O_ﬂi_‘ééxﬂ 4 2o A

/,//uéaz?m
oo man{‘
= C

f%ﬁYV\“/ﬂmmLYmmw0

o 1o %M&fﬁ/%ﬁmm |

579 10,0007, ] _ /70000 "SI

[l |

0 o0 | [y ] L4 apee .
57’4&/ / /g L I 0mn |~ J

S5

Ll )= /CZ_)(V\

(470000Y | / )= [BBARBD

/%’70 oo Y }/ ) =L 5/}, X /ﬂ‘/‘/%m)

% = oﬂi%’?’mm_

{26




Wﬁf_éﬂ%a&ﬁmj_ e %@o__/M%L

: ZQ@M@O_}_QLML&%M W&

L= G = Cl/ </7

- j%— umm 7 Miﬁa@ o~
> iam 2. Velume V /[ el //: .

(’// s Gl = OV

Visre %/Ajﬁsoo%/_/mm\ FL DY ) = (o g f§ocqm\

4 /
r/ﬁ.'_k

aont pateh /
OO e

500%9//7%%&/ {116 02 5D

/?u/’ﬁu / ///@0 //amoaoag//

EC’V%//»C’/

(fsrnro Y .72 ) - Y s ) = £ éﬁgﬁ/ 0.2 15t)

/080 _+ S0 =y (£.72°)
5850 = Lo (k. '7;\

/27




O 5T it s PAHE
| /‘WCQL%&C - %
LY = = Gl

| /;;@/A)(z \+ (2750 Y 1/

=AY i)

MM% ,éxﬁa@ Y st //

| /»a%* &t _ab A&zzo o

OV o+~ O oV

= B

-/97/77[’7/&«}/&0&@;:&7_”1/ ) z"/%’”ﬁ/ YV, 2) Q%”’?/Ll/%oem\
5800—97921/7 £ BN = 320D |

BroO.— 191V, =, 72200

S‘fﬂa) “./QI/Z_ = O
SO0 = 19

D95 Gom = V)

2y




G T S in ,@/L/x?g&_ 0/ S

Gl =G 1

(REY S = 047 Mol

(BAN Y D= 9D
VA zz,.-ngm?ﬁd@m__; e

: — - @dd—E-L.ZS:éDQk_QQS:ml%m@

L and ated (o do the

N

e @Uwﬂgg |




42

DILUTIONS

1. There are two influent lines entering a treatment plant. One line carries a flow rate of
500 gal/min with a BOD concentration of 1500 mg/l, and the other has a flow rate of 6
MGD with a 250 mg/l BOD. What is the actual combined BOD concentration entering
the plant? Round off answer to nearest full unit.

a) 700 mg/l

b)384 mg/l

¢)420 mg/l

d)1200 mg/L

1

Fifl Wolume

—

2. A wastewater treatment plant operator is preparing to run the Hach Nessler Ammonia